
1

GO RHINO! PRODUCTS ROAD DEFENDER 5000 SERIES
INSTALLATION INSTRUCTIONS 2006 CHEVY IMPALA PART NO. 5081W

PARTS LIST

OTY PARTS DESCRIPTION OTY PARTS DESCRIPTION
2 7/16" x 1" HEX BOLTS 6 3/8" FLAT WASHERS
2 7/16" LOCK WASHERS 6 3/8" HEX NUTS
2 7/16" FLAT WASHERS 1 500502P PASSENGER SIDE BRACKET
2 7/16" HEX NUTS 1 500502D DRIVER SIDE BRACKET
6 3/8" x 1 1/4" HEX BOLTS 1 5081WD DRIVER SIDE BRUSH GUARD
6 3/8" LOCK WASHERS 1 5081WP PASSENGER SIDE BRUSH GUARD

STEP 1. BEGINNING WITH THE PASSENGER SIDE, OPEN THE HOOD AND REMOVE THE FOUR (TWO
PER SIDE) PLASTIC RIVETS SECURING THE BUMPER FASCIA.

PLASTIC RIVETS



2

STEP 2.  LOCATE AND REMOVE THE RETAINING CLIP AND SCREW SECURING THE HEAD LIGHT
ASSEMBLY.  REMOVE THE HEAD LIGHT ASSEMBLY AND SET ASIDE.

STEP 3. REMOVE THE NUT AND UPPER HORN FROM THE MOUNTING BRACKET.  REMOVE THE
BOLT MOUNTING BRACKET AND LOWER HORN FROM THE BODY AND SET ASIDE.

RETAINING CLIP

UPPER HORN & NUT

MOUNTING SCREW

MOUNTING BRACKET & BOLT



3

STEP 4. REMOVE THE  (2) 8MM BOLTS SECURING THE BUMPER TO FRAME FLANGE.

STEP 5. REMOVE THE 3/8” NUTS AND BOLTS SECURING THE CENTER PLATE TO THE PUSH BUMPER
SIDE PLATES.

STEP 6. LOOSELY ATTACH THE PASSENGER SIDE BRUSH GUARD, TO THE PUSH BUMPER SIDE
PLATE, USING THE 3/8” AND 7/16” FASTENERS AS SHOWN.

8MM BUMPER BOLTS

3/8” X 1 ¼” HEX BOLTS, WASHERS & NUTS

7/16” X 1” HEX BOLT, WASHERS & NUT

CENTER PLATE

SIDE PLATE

5081WP PASSENGER SIDE BRUSH GUARD



4

STEP 7. LOOSELY ATTACH 500502P MOUNTING BRACKET TO THE BUMPER USING THE FACTORY
BUMPER BOLTS, AND TO THE BRUSH GUARD TAB USING THE 3/8” FASTENERS.

NOTE: IT MAY BE NECESSARY TO LOOSEN THE PUSH BUMPER AND MOUNTING BRACKET
FASTENERS TO ALIGN THE COMPONENTS.

.
REPEAT THE ABOVE INSTALLATION STEPS TO INSTALL DRIVER SIDE BRUSH GUA RD.

STEP 8. ALIGN THE BUSH BUMPER AND BRUSH GUARD ASSEMBLY WITH THE FRONT OF THE
VEHICLE, AND TIGHTEN ALL NUTS AND BOLTS.

\
STEP 9.  REATTACH THE MOUNTING BRACKET AND HORNS.  NOTE: TO ALLOW FOR CLEARANCE
BETWEEN THE UPPER HORN AND BRUSH GUARD BRACKET, BEND THE TOP OF THE HORN
BRACKET SLIGHTLY TOWARD THE CENTER OF THE VEHICLE, AND ROTATE THE UPPER HORN AS
SHOWN.

FACTORY BUMPER BOLTS

500502P BRUSH GUARD BRACKET

3/8” X 1 ¼” HEX BOLT, WASHERS & NUT

5081WP BRUSH GUARD

500502P BRUSH GUARD BRACKET

 UPPER HORN



5

STEP 10. REINSTALL THE HEAD LIGHTS, AND BUMPER FASCIA.


